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ANALYTICAL REPORT

AHanuTu4eckuin otyeT

In pursuance of an order for inspection given to us
Bo ucnonHeHue 3akasa, nonyquHoro

BY
Oor
TO ANALYZE

MNpoaHanuauposaTth
AT
B

000 “Tuvinskaya gornorudnaya kompaniya”, Russia

000 “TyBuHckas ropHopyaHas komnaHus”, Poccus

Sample of coal grade “INKp”, taken.at Kaakhemsky sector of open

cut mining (as declared)

Mpo6y yrnsa mapku “IMKp”, oTobpaHHyo Ha KaaxeMCKoM yHacTke OTKpLITbIX FOpHbIX paboT (kak 3asBNeHo)
SGS Laboratory
na6opatopun SGS

WE HEREBY REPORT that we have performed analysis of the sample Ne-0001, provided to us by our Principal on

14.05.2015. The sample was packed in a polypropylene bag, not sealed.
HacTosuium ynocrosepsieTcst, 4To Hamu Gbin npoBeAeH ananua npodel Ne 0001, npeaocTaBneHHoit Ham 3akasuukom 14.05.2015r. Mpoba Gbina
ynakoBaHa B NOnUNpPOnNuUNEHOBbIA MELLIOK, He onnoMbupoBaHa.

ANALYSES WERE PERFORMED IN SGS LABORATORY:

AHanusb! 661U npoBeAeHbl B adopatopuun SGS:

Proximate analysis was performed in SGS laboratory (Accreditation Certificate No. POCC RU.0001.21T¥38, valid till
22.09.2016) according to ISO Methods with results as follows:

TexHuyeckuin aHanus yrna Gbln npoBeaeH B nabopatopuu SGS (atTectar akkpeautauum Ne POCC RU.0001.21TY38, peiicTBuTENEH A0
22.09.2016) B cootBercTBumn ¢ metogamu NCO. PesynbTaTtsl aHanusa cnejylowme:

Basis Reported
basoBoe cocTosiHne

Total moisture,
%
ISO 589-2008,
ISO 5068-1:2007
O6uwas snara, %

Ash, %
1ISO 1171:2010
3onbHocTh, %

Yield of volatile
matter, %
1ISO 562:2010
1ISO 5071-1:2013
Bbixoa netyuux Bewects, %

Gross calorific
value, kcallkg
1SO 1928:2009
Bbicwasna Tennora
cropaHus, KKan/kr

Total

sulphur, %
1ISO 19579:2006
O6was cepa, %

Cyxoe 6e330nbHoe

NCO 1171:2010 nco
CO 589-2008, WCO 562:2010 :
MCO 5068-1:2007 MCO 5071-1:2013 IR MCO 1928:2009
é\s Received 25 7.4 438 0.24 7257
abouyee

Dry Basis 7.6 44.9 0.25 7445
Cyxoe

Dry Ash Free 48.6 0.27 8054

Net Calorific Value (as received) was calculated in accordance with ISO 1928:2009 (Pt. 12.2.2.1 n Pt E.3.3):

6989 kcallkg

Huswas Tennota cropaHus (pabouyee cocTosaHue) paccyutaHa B coorseTcreum ¢ ISO 1928:2009 (n.12.2.2.1 u n.E.3.3)

Determination of characteristics of plastic layer was performed in accordance with GOST 1186-87 with results as

follows:

OnpeaeneHve NnacToMeTPMYEeCKUX XapaKTePUCTUK NpoBoaunock B cootBeTcTBumn ¢ TOCT 1186-87. PeaynbTarhl aHanusa cneayowme:

Attribute Unit Value
MokasaTtenb €eA. n3MepeHus Benuuuxa
X mm 43
Y mm 20
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Determination of chemical composition of ash was performed in accordance with ASTM D 3682-87 (GOST 10538-
87) methods with results as follows:

OnpepeneHve XMMUYECKOro cocTaBa 305ibl NpoOBOAMSOCL B cooTBeTcTBuM ¢ metogamu ACTM [ 3682-87 (TOCT 10538-87). Pesynbrathbl
aHanusa cneayowue:

Compounds Percentage, %
KoMNoHEeHTb! CoaepxaHue

Silicon dioxide
AunoKkcua KpemHus 20.57
Alumina 1219
Okcug, anMuHus 3
lron trioxide 25 78
Qkeng xenesa s
Titanium dioxide 100
OkCua TuTaHa !
Calcium oxide 26.60
OKeuna kanbuus ;
Magnesium oxide 6.12
Okeua, Mmarius :
Potassium oxide 0.647
Okcua kanus ;
Sodium oxide 0.640
Okcupg HaTpus y
Sulphur trioxide 6.127
Tpuokcua cepbl i
Phosphorus oxide
Oxkeug gaocdoopa 0.060
Manganese oxide 0.266
Okcua Maprasua :

Determination of petrographic composition was performed in accordance with ISO 7404 with results as follows:
Onpegenexve neTporpaduyeckux nokasareneun nposoaunuce B cootsetctanm ¢ UCO 7404. PesynbTaThl aHanusa cnejyowue:

Microlythotype:
CocTtaB MUKPOKOMMNOHEHTOB:
Microconstituent Percentage, %
MuKpOKOMNOHEHTH! Copepxanune

Vitrinite 95
ButpuHut
Inertinite 1
WHepTuHuT
Liptinite 4
JIMNTUHUT
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Reflectance indices RO:
MokasaTtenu OTPAXEeHUA:
Average, %
CpeaHee, % 0.68
Minimum, %
MuHumanbsHoe, % 0.55
Maximum, %
Maxcmmanbﬂo,e. % 0.90
Standard deviation
c 0.071
TAHAAPTHOE OTKITOHEHWEe
Quantity of scissions 0
KonuyecTeo pa3pbiBoB

The sample to which the findings recorded herein (the “Findings”) relates was drawn and provided by the Client or by a third party acting at the
Client’s direction. The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the sample. The
Company accepts no liability with regard to the origin or source from which the sample is said to be extracted.

Obpaseuy, pesynsmame! uccnedosaHuli KOomopoe2o npedcmassieHs! 8 3mom 0okymeHme («Pe3ynbmamel»), 6bin omobpaH u npedocmasneH KnueHmom nubo mpemeel
cmoporod, delicmsyowell no pacnopsxeruto KnueHma. PenpeseHmamusHocmb obpasya Mo OMHOWEHUIO K Kakol-nubo napmuu moeapa He 2apaHmuposaHa, u
OaHHble pPe3ynbmamabl Hanpsmyr OMHOCAMCSH TUWb K npedcmaenel-momy 06pa3uy. KomnaHusi He Hecem omeemcmeeHHOCMU 8 OMHOWEHUU ﬂpOLICXO)KﬂeHUﬂ oépaaua
unu ucmoYHuka, om Komopoz2o OH 6bin omoGpaH.

This document is a witness of services in collection and processing of information rendering.
Hacmoswul 0okymenm sisnissiemcesi nodmeepxoeHuem okasaHus ycnye no c6opy u o6pabo,

Signed and dated in
Novokuznetsk / ES
28 May 2015
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